T3P3 Kossel Mini Kit Release 3

Assembly Instructions

Chapter 6 - Endstop Assembly

Creative Commons License

This work is licensed under a Creative Commons Attribution-ShareAlike 4.0 International License.

Think3DPrint3D Ltd

http://www.think3dprint3d.com/

 

 < Back      

> Forward

601 Endstops - Parts needed

Printed endstop holders x 3

Microswitches x 3

M4 x 10 button head socket screws x 3

M4 T-nuts x 3

M2.5 x 12 socket capscrews x 6

01.JPG

602 Endstop Assembly

Fit an M4  button head socket screw through the printed holder and add a T-nut.

02.JPG

Fit a microswitch with 2 x M2.5 capscrews, with the blade hinged as shown in the picture. The capscrews will cut their own thread in the plastic. Tighten just enough to hold the switch firmly - be careful not to over-tighten as this could strip the plastic thread.

03.JPG

Bend over the centre connector tab on the microswitch so it does not get in the way of the hex key when fitting the endstop to the frame

04.JPG

Repeat for the other 2 endstops and set aside for later.

05.JPG

 

 < Back      

> Forward